FO1 ZEZER % MAIN FRAME




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [41000-3000 MAIN FRAME TR (W) 1
2 |47412-3000 FRONT MUDGUARD, MAIN FRAME FEBEATRIR 1
3 [GB/T 12617 5X20 RIVET (5% 20) FIENAT (5% 20) 46
4 147411-3000 SOLEPLATE, MAIN FRAME TR 1
5 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N VL A TS (M8 X 20) 8
6 |63112-3000 MUDGUARD (R) HEJER ) 1
7 163111-3000 MUDGUARD (L) FEF5YeAR (K) 1
8 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N H B8R EE (M8) 17
9 |GB/T 845 ST4.8X16 SCREW (ST4. 8 X 16) 25 Sk B BUEET (ST4. 8 X 16) 6
10 |49362-3000 INSULATION BOARD Ak B B7 2R B iR 1
11 |GB/T 16674.2 M12X1.25X75|BOLT, FLANGE (M12 X 1. 25 X 75) INFHVE TSRS (M12X 1. 25 X 75) 2
12 ]42210-3000 ENGINE BRACKET KAWL L (5 2E) 1
13 [42211-3000 BOLT (M10 X 240) RN 2SR AR (M10 X 240) 1
14 |42212-3000 SPACER BUSH LR E 3
15 |GB/T 6187.2 M12X1.25 LOCKING NUT (M12 X 1. 25) 7N A E SR EE (M12 X 1. 25) 3
16 |42247-3000 SPACER BUSH RN e E 1
17 [41700-3000 REAR FRAME ASSY J& R 2R AR (55 20) 1
18 [46911-5000 RUBBER GASKET, CARGO BOX LETERSN 2
19 |GB/T 5782 M16X 110 BOLT (M16X110) GRS IR (M16 X 110) 2
20 |41332-3000 SPACER BUSH FRERIRE 4
21 |41329-3000 SPACER BUSH FRGERRE 2
22 |GB/T 97.1 16 WASHER ($ 16X & 30X 3) AR (16X 30X 3) 2
23 |GB/T 6170 M16 NUT (M16) 7N FHUEEE (M16) 2
24 |GB/T 93 16 SPRING WASHER (¢ 16) I IPE (b 16) 2




FO1 ZEZER % MAIN FRAME




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
25 |GB/T 818 M6X 16 SCREW (M6 X 16) + K S A8 (M6 X 16) 6
26 [19510-3000 AIR CLEANER, SUPPLY TIRANI PR 1
27 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N BB RE (M6) 2
28 [42280-3000 PROTECT FRAME, ENGINE RENHLLRI 42 1
29 [GB/T 97.1 5 WASHER ( ¢ 5) FHF (d5) 6
30 [31310-3000 WINCH (2000h) K4k 8 (20005%) 1
31 |GB/T 6171 MI2X1.5 NUT (M12X 1. 5) FNFIREE(M12X 1. 5) 3
32 |GB/T 97.1 13 WASHER (13X $ 44X 3. 5) SR (013X 44X 3. 5) 2
33 [41770-3000 ENGINE BRACKET (FR) RN 42 1
34 |GB/T 16674.1 M8X45 BOLT, FLANGE (M8 X 45) 7N VL THNEAE (M8 X 45) 1
35 |GB/T 6187.1 M10 LOCKING NUT (M10) 7N E SRR (M10) 1
36 |GB/T 6187.2 M10X1. 25 LOCKING NUT (M10X 1. 25) 7N B BUEEE (M10 X 1. 25) 2
37 |31200-3000 DUMPING PUMP E 9595 1
38 [GB/T 16674.2 M10X 1. 25X 55|BOLT, FLANGE (M10 X 1. 25X 55) INHVEZTHNIRRE (M10 X 1. 25X 55) 2
39 [31312-5000 CABLE PULLEY LKL T 1
40
41
42
43
44
45
46
47

48




F02 143 &% TRANSMISSION SYSTEM




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |GB/T 6170 MS NUT (M8) 7N FHUEEE (M8) 8
2 |GB/T 93 8 SPRING WASHER (& 8) I (D 8) 8
3 |GB/T 5786 M8X25 BOLT (M8 X 25) GRS F R (M8 X 25) 8
4 |27420-3000 REAR AXLE ASSY J M J R 1
5 [27120-3000 REAR DRIVE SHAFT JE L B 1
6 |42234-3000 HOLD-DOWN PLATE, REAR AXLE ASSY |J&#r AR 2
7 |GB/T 93 12 SPRING WASHER (& 12) R IPE (b 12) 8
8 |GB/T 6170 M12 NUT (M12) 7N FHUEEE (M12) 8
9 |JB/7Q 4321 M12 BOLT, MODLE “U” (M12) UTE g 4E (M12) 4
10 {300 Transmission Assy TRANSMISSION SYSTEM 1&3h R G H 1
11
12
13
14
15
16
17
18
19
20
21
22
23

Do
=~




FO3 RiEHEZRZ I FRONT SUSPENSION I




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |59751-3000 SPRING, FRONT BRAKE 1) 20 [ A7 5 3 4
2 |59753-3000 FIXING PIN, FRONT BRAKE B B4 8
3 159755-3000 FRONT BRAKE PAD B 208 B 4
4 |59754-3000 SPRING il 2 e o7 S5 4
5 [59752-3000 FIXING PIN HOLDER, FRONT BRAKE |Rij il 5h/a J5e 4
6 |59732-3000 BRAKE. L. RR. MASTER CYLINDER |ZJ&5#iI5h7 % 1
7 |GB/T 16674.1 M10X 1. 25X 20|BOLT, FLANGE (M10X 1. 25X 20) NV 2 TR AR (M10 X 1. 25 X20) 8
8 |GB/T 93 10 SPRING WASHER (¢ 10) (b 10) 8
9 69824-3000 BRAKE SOLEPLATE (L) il Zh R (7)) 1

69834-3000 BRAKE SOLEPLATE (R) il Zh ik () 1
10 |GB/T 93 8 SPRING WASHER (¢ 8) FEE IR (0 8) 8
11 |GB/T 16674.1 M8X 12 BOLT, FLANGE (M8 X 12) 7N FVE ST A (M8 X 12) 8
12 |GB/T 91 3.5X%X35 COTTER PIN(3.5X35) JF 11148 (3. 5X 35) 2
13 |52111-3000 FRONT BALL PIN (LOWER) AR R 2
14 |GB/T 6187.1 M8 LOCKING NUT (M8) N E s BE (M8) 6
15 [52100-3000 FRONT SHOCK ABSORBER ASSY ok = 2 A5 2
6 52411-3000 FRONT STEERING KNUCKLE (L) HI e 1)1 (7)) 1

52421-3000 FRONT STEERING KNUCKLE (R) HEIEREACED 1
17 |GB/T 6171.2 M12 NUT (M12) 7N MR EE (M12) 2
18 |GB/T 93 12 SPRING WASHER (¢ 12) FEE IR (b 12) 2
19 |GB/T 5786.2 M12X55 BOLT (M12 X 55) G5 FIREE (M12 X 55) 2
20 [GB/T 16674.1 M10X40 BOLT, FLANGE (M10 X 40) INFHVE A TS AR (M10 X 40) 4
21 [42112-3000 FR. ROCKER BUTTONHEAD, BOLT KERSLAT 2
22 |59731-3000 BRAKE. L. FR. MASTER CYLINDER |ZHi#il5h 525 1
23 [59733-3000 BRAKE. R. FR. MASTER CYLINDER |4 Rzl % 1
24 |59734-3000 BRAKE. R. RR. MASTER CYLINDER |4 /J5#Izh0 % 1




F04 R EHEERZ I FRONT SUSPENSIONII




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [GB/T 16674.1 M10X25 BOLT, FLANGE (M10 X 25) 7N R A T S AR (M10 X 25) 4
) 52425-3000 STEERING LIMIT IRON(L) B PRAL R (A0) 1

52444-3000 STEERING LIMIT IRON(R) F I PRALER (F7) 1
3 |GB/T 5783.2 M10X30 BOLT (M10 X 30) AR5 AIRRE (M10 X 30) 2
4 152320-3000 FRONT LEFT ARM (LOWER) A MR R 1
5 |GB/T 6187.2 M10X1.25 LOCKING NUT (M10X 1. 25) 7N HBUERE (M10X 1. 25) 4
6 |GB/T 5782.2 M12X90 BOLT (M12 X 90) AR7S A (M12X90) 4
7 |GB/T 93 12 SPRING WASHER (¢ 12) T (b 12) 4
8 |52361-3000 BUFFERING SPACER BUSH BEZMIRE 4
9 |GB/T 6170 M12 NUT (M12) 7N FHUEEE (M12) 4
10 {52330-3000 FRONT RIGHT ARM (LOWER) A MR 1
11 |GB/T 6171.2 M10 NUT (M10) 7N R EE (M10) 2
12
13
14
15
16
17
18
19
20
21
22
23

10




FO5 5B M X REAR SHOCK ABSORBER ASSY

11



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q" TY

PRICE ($)

REMARKS

GB/T 6187.2 M10X1. 25

LOCKING NUT (M10 X 1. 25)

A E R RE (M10X 1. 25)

52200-3000

REAR SHOCK ABSORBER ASSY

Jr el A

GB/T 16674.1 M10X1.25X55

BOLT, FLANGE (M10X 1. 25X 55)

7N FHIE 2L TH RS (M10 X 1. 25X 55)

52211-3000

SPACER BUSH

kRS B

52212-3000

SPACER BUSH

ol e R

B> 100 | > | DO | >

O |0 || |01 [ |wWw DN

—_
o

[u—
[a—

—_
[N}

—
w

,_
W

—_
(@3]

—_
»

—
-

—
o

—
©

[N}
o

[\l
—

[N}
[N}

DO
w

Do
=~

12




F06 #)3hZ%& %t I BRAKE SYSTEM I

13




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [59721-3000 MASTER CYLINDER. PEDAL BRAKE  |#lZh 5% 1
2 |59513-3000 COPPER TUBE, BRAKE R ZEAR A AT B 1
3 |59517-3000 COPPER TUBE, FRONT BRAKE HI AR ZE 1 B 1
4 |59741-3000 T-PIECE, COPPER TUBE A =l 2
5 159512-3000 COPPER TUBE, FRONT BRAKE HIAR 227 A 2
6 [59521-5000 FR. HYDRAULIC BRAKE VITTA R EPE 2
7 159521-3000 COPPER TUBE, FRONT BRAKE AR 42 5 B 2
8 59522-5000 TUBE, REAR BRAKE (VACUUM) JE R ZEERE () 1
9 |GB/T 6170 M16 NUT (M16) 7N FABREE (M16) 1
10 |59516-3000 COPPER TUBE, REAR BRAKE J& R B 1
11 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 2
12 |59514-3000 COPPER TUBE, REAR BRAKE J& R 4 S e B 1
13 |59515-3000 COPPER TUBE, REAR BRAKE J& R 2R JE A B 1
14 |59531-3000 BRAKE PIPE, FIX-UP BLOCK ] ] S 1
15 |59611-3000 PIPE CLAMP (E8S 4
16
17
18
19
20
21
22
23
24

14




FO7 #)3hZ& %11 BRAKE SYSTEMII

16

15




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |GB/T 16674.2 M10X 1.25X60|BOLT, FLANGE (M10 X 1. 25X 60) NS 2 TR (M10X 1. 25 X60) 2
2 597115000 BRAKE FLUID RESERVOIR H B A 1
3 [9852-190213 HOOP (& 13— & 19) g (b 13- 0 19) 4
4 |GB/T 6187.1 M10 LOCKING NUT (M10) 7N E SR RE (M10) 2
5 |GB/T 16674.1 M8X25 BOLT, FLANGE (M8 X 25) 7N VL L TS (M8 X 25) 1
6 |GB/T 16674.2 M12X1.25X95|BOLT, FLANGE (M12X 1. 25X 95) 7N 2 R (M12 X 1. 25X 95) 1
7 159531-5000 FLUID HOSE, BRAKE I 1
8 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N H B8R EE (M8) 1
9 [28830-3000 RRAKE PEDAL G AY 1
10 |28833-3200 RETURN SPRING, BRAKE GIENEEGLE 1
11 |GB/T 6187.2 MI2X1.25 LOCKING NUT (M12X 1. 25) 7N A E SR EE (M12 X 1. 25) 1
12 |28834-5000 RUBBER, BRAKE PEDAL R ZE BEARAZ K 1
13 |GB/T 16674.1 M6X50 BOLT, FLANGE (M6 X 50) 7N AR S THN A (M6 X 50) 1
14 |GB/T 97.1 6 WASHER (6 X & 20X 1) AR (06X $20X 1) 1
15 [17932-3000 SPACER BUSH IR7K 1] 2 i A b 1
16 |GB/T 16674.1 M6X16 BOLT, FLANGE (M6 X 16) 7N 2 THNEAE (M6 X 16) 1
17
18
19
20
21
22
23
24

16




FO8 #13h &SI BRAKE SYSTEM III

17



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 {69840-5000 HANDLE, HAND BRAKE TR FHR 1
2 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N AL A T AR (M8 X 20) 2
3 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N SR EE (M8) 2
4 |58580-3000 HAND BRAKE LINE FRIHL R A (5) 1
5 |GB/T 97.1 6 WASHER (& 6X & 20X 1) P (66X $20X 1) 1
6 |GB/T 6170 M6 NUT (M6) 7N IR EE (M6) 4
7 [34412-3000 ARC PLATE SRS 1
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

18




F09 7K¥ %% WATER COOLER SYSTEM

10

11

19




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [17901-5000 RADTATOR FRKAR iy IR X EE) 1
2 |GB/T 16674. 1 M6X50 BOLT, FLANGE (M6 X 50) 7N A A T B AR (M6 X 50) 2
3 [17961-3000 CUSHION RUBBER IKFEER IR 2
4 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N H B8R EE (M6) 10
5 142225-3000 CONNECT PLATE, RADIATOR IKFEEFER 2
6 |9852-380403 HOOP ( & 25— ¢ 38) 4 (b 25— b 38) 1
7 |17948-3000 WATER HOSE KNP K E 1
8 9852-320353 HOOP ( & 22— & 32) Hudii (b 22- ¢ 32) 5
9 19852-090113 CLAMP (b 9) R (d9) 4
10 [17921-3000 WATER HOSE A FEKE 2
11 |17902-5000 RESERVOIR TANK 7K 1
12 |GB/T 16674.1 M6X 16 BOLT, FLANGE (M6 X 16) 7N VL THNEAE (M6 X 16) 10
13 [17931-5000 HOOP, RESERVOIR TANK #hFEK T HOE (552E) 1
14 [17941-5000 PORT, WATER FILLER hzk H 1
15 |17946-5000 HOSE, WATER FILLER PORT K B4 1
16 [17947-3000 WATER OUTLET HOSE, ENGINE KENHLH K E 1
17 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N AR S THNEAE (M8 X 20) 2
18 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N E SR EE (M8) 2
19 |37810-5000 THERMOSWITCH B 1
20 |41499-5000 INSTALLATION, FAN HL T XU 2 e 2% 2
21 |17920-5000 FAN L AU 1
22
23
24

20




F10 Rif%e & FRONT WHEEL ASSY

21




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS

X 65112-5000 CAP, WHEEL CENTER (PLASTIC) AL (kD 2 BRI A
65112-5002 CAP, WHEEL CENTER (RUBBER) R (B 2 kA A

2 |GB/T 91 3.5X35 SPLIT PIN(3.5X35) FF 48 (3. 5X35) 2

3 |GB/T 9457 M20X 1.5 AXLE, NUT (M20 X 1. 5) R R (M20 X 1. 5) 2

4 |GB/T 97.1 20 WASHER (& 20X & 34X 3) SFE (b 20X $34X3) 2

5 |9422-120255 NUT, WHEEL (M12 X 1. 25) BARIEREM12X 1. 25) 8

6 |65113-5000 INFLATION VALVE SIIHE 2

7 165114-5000 VALVE, RIM SITHE 2

g 54111-5000 FRONT RIM(ALUMINUM) AACH (42) 2 OPTION
54111-5001 FRONT RIM(IRON) A (B0 2

9 |55111-5000 FRONT TIRE (25X 8-12) A4S AR (25X 8-12) 2

10 |GB/T 276 30204 BEARING (30204) A& (30204) 2

11 [59761-3000 WHEEL HUB Les 2

12 ]9291-120303 BOLT, WHEEL (M12 X 1. 25X 35) B ARIZAE (M12X 1. 25X 35) 8

13 |GB/T 276 30205X2 TAPER BEARING (30205X2) h 7K (30205X2) 2

14 |54112-3000 0IL SEAL T 2t R I 2

15

16

17

18

19

20

21

22

22




F11 5% & A REAR WHEEL ASSY

23




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS

X 65112-5000 CAP, WHEEL CENTER (PLASTIC) AL (kD 2 R AL
65112-5002 CAP, WHEEL CENTER (RUBBER) R (B 2 kA A

2 19422-120255 NUT, WHEEL (M12 X 1. 25) AR EE (M12X 1. 25) 8

3 [65113-5000 INFLATION VALVE SITHE 2

4 165114-5000 VALVE, RIM ST 2

5 64111-3000 FRONT RIM(ALUMINUM) A (59) 2 OPTION
64111-3001 FRONT RIM(IRON) AT (B0 2

6 |65111-3000 REAR RIM(25X10-12) Ja eI (25X 10-12) 2

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

24




F12 #9524

EXHAUST SYSTEM

25




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |GB/T 70.2 M8X55 INNER HEX SCREW (M8X55) Fe [ Sk P 7N A IR AR (M8 X 55) 2
2 |GB/T 96 8 WASHER (& 8 X ¢ 20X 2) KA (d8X $20X2) 2
3 [14422-3000 MUFFLER RUBBER WASHER HEASH A % phth 3 E 4
4 [9811-250357 SPRING HEAH P A g2 2
5 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N SR EE (M8) 2
6 |GB/T 6170 M8 NUT (M8) 7N IR EE (M8) 4
7 |14411-5000 GASKET, EXHAUST PIPE HAUE R L 1
8 |14300-3000 MUFFLER ASSY HEATH 75 A5 5 (EPA) 1
9 |14300-3001 MUFFLER ASSY HEATH 75 A (BEC) 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

26




F13 #[q &% STEERING SYSTEM

27




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [27203-5000 STEERING WHEEL Pk 955 1
2 |27211-5000 BEAING POLE J7 A 1
3 [27223-5000 DECORATE COVER, STEERING COLUMN |77 [l WA & 25 i 28 1
4 |GB/T 823 M6X 12 SCREW (M6 X 12) + 72 [ Sk AR (M6 X 12) 1
5 |GB/T 6187.1 M8 LOCKING NUT (M8) 75 BB RE (M8) 4
6 |42231-3000 PLATE, BEAING POLE J7 AT AR 1
7 |GB/T 16674.1 M8X 35 BOLT, FLANGE (M8 X 35) 7N VL L TS (M8 X 35) 1
8 |27216-5000 RUBBER CUSHION, COLUMN HEBRE 1
9 |GB/T 5783 M8X25 BOLT (M8 X 25) GRS FEREE (M8 X 25) 2
10 |GB/T 93 8 SPRING WASHER ( ¢ 8) T (0 8) 2
11 |27212-3000 TURNING, SHAFT % A% 3 1
12 |GB/T 5786 M10X1.25X30 [BOLT (M10X 1. 25X 30) Ah7S FIERE (M10X 1. 25X 30) 4
13 |GB/T 93 10 SPRING WASHER (¢ 10) R HPE (b 10) 4
14 |GB/T 97.1 10 WASHER ( ¢ 10) FH A (0 10) 4
15 [27221-5000 HOOP, STEERING COLUMN (IRON) 77 AL 8 a4 2
16 |27223-5000 RUBBER BOOTS J7 R 2
17 |GB/T 91 3.5X16 SPLIT PIN(3.5X16) FFE44 (3. 5X16) 2
18 |GB/T 9457 M12 REDIRECTOR, NUT (M12) B BRSL R RE (M12) 2
19 [27202-3000 REDIRECTOR 77 T L 1
20 [37711-5000 PUSH BUTTON, LOUDSPEAKER W\ $22 41 1
21 |GB/T 70 M5X 16 INNER HEX SCREW (M5 16) Fe (5] Sk N 7S A A (M5X 16) 6
22
23
24

28




F14 ZE38%% AIR CLEANER

29



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |13700-3000 ASSY. AIR CLEANER YRR LK 1
2 |9852-570593 HOOP (& 38-57) 4 (b 38-57) 2
3 13811-3000 INTAKE TUBE, AIR FILTER USRI BUE 1
4 |GB/T 16674.1 M8X25 BOLT, FLANGE (M8 X 25) 7N A T AR (M8 X 25) 2
5 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N SR EE (M8) 2
6 |13711-3000 AIR CLEANER, CONNECT PIPE ith b A E X R 1
7 |13712-3000 AIR CLEANER, PIPE ot ot 7 20 R 1
8 [13713-3000 CORE. AIR CLEANER IR PECS 1
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

30




ASSY

F15 BERGE L SEAT

31



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |47396-3000 SEAT BOX COVER JAle e A L 5 1
2 |49301-3000 SEAT BOX JAF e HE ZHL A1 1
3 [GB/T 818 M6X 16 SCREW (M6 X 16) K S 8 (M6 X 16) 4
4 163115-3000 HANDBRAKE BOX CARD ARTICLE FRIZEHE < 2% 1
5 149304-5000 CUSHION i ey (T B AL) 1
6 |49318-3000 COVER BOARD, SHIFT HANDLE et et 1
7 149303-5000 CUSHION T ey (T B AL) 1
8 |GB/T 819.1 M5X35 SCREW (M5 X 35) TSk iR A (M5 X 35) 16
9 |GB/T 6170 M5 NUT (M5) 7N S RE (M5) 16
10 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N L THNEAE (M8 X 20) 3
11 |GB/T 6170 M3 NUT (M3) 7N SR (M3) 4
12 |49373-3000 FIXING BLOCK, SHIFT HANDLE ATy 1
13 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N A BN BB BE (M8) 5
14 |49391-3000 GEMEL JAlE e B 4
15 |GB/T 16674.1 M8X30 BOLT, FLANGE (M8 X 30) 7N AR S THNEAE (M8 X 30) 2
16 |GB/T 818 M3X16 SCREW (M3 X 16) + K Sk A2 (M3 X 16) 4
17 |49351-3000 FIXING LOCK, SEAT BOX JAE e [2] 7 410 1
18
19
20
21
22
23
24

32




F16 HERYZR %4 SHIFT SYSTEM

33



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |28560-3000 SHIFT CABLE £ ERE RS 2
2 |GB/T 97.1 8 WASHER (& 8) FHF(d8) 2
3 |GB/T 5786 M8X1X25 BOLT (M8 X 1 X 25) AR5 AR (M8 X 1X 25) 2
4 |28110-3000 SHIFT HANDLE Pk K 1
5 |GB/T 16674.1 M6X25 BOLT, FLANGE (M6 X 25) 7N VL A THNEAE (M6 X 25) 6
6 |GB/T 6171 M8X1 NUT (M8 X 1) INHUEEE (M8 X 1) 2
7 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N SR EE (M6) 6
8 | GB/T 16674.1 M6X16 BOLT, FLANGE (M6 X 16) 7N L THNEAE (M6 X 16) 3
9 |28700-5000 ACCELERATOR PEDAL THT TR 1
10 |58310-3000 ACCELEROGRAPH LINE i I DRSY 1
11
12
13
14
15
16
17
18
19
20
21
22
23
24

34




F17 53498 B HTCH BALL ASSY

35



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 2
2 |82131-3000 TRAILER FRAME CONNECTING PIPE |#iZF 28454 1
3 |GB/T 16674.2 M10X1.25X60|BOLT, FLANGE (M10X 1. 25X 60) INFVE TSRS (M10 X 1. 25 X 60) 2
4 |GB/T 6187.2 MI2X1.25 LOCKING NUT (M12X 1. 25) 7N EBUERE (M12X 1. 25) 3
5 |GB/T 16674.2 M12X1.25X90|BOLT, FLANGE (M12X 1. 25X 90) INFVE TSRS (M12 X 1. 25 X90) 2
6 |82120-3000 TELESCOPIC ROD, TRAILER FRAME |42 28 {0 4 AT 2H 1 1
7 |GB/T 16674.2 M12X1.25X80|BOLT, FLANGE (M12X 1. 25X 80) INFVE A TSRS (M12 X 1. 25 X 80) 1
8 82123-3000 HITCH BALL (3500LB 1 7/8) i 2 IR S S B 1
9 |GB/T 5782.2 M10X1.25X25 [BOLT(M10X 1. 25X 25) INFELEEE (M10X 1. 25X 25) 1
10 [82110-3000 TRAILER, BRACKET 2 3B 1
11 |GB/T 93 25 SPRING WASHER ( & 25) 55 TP (b 25) 1
12 |GB/T 6170 M25 NUT (M25) 7N R EE (M25) 1
13
14
15
16
17
18
19
20
21
22
23
24

36




F18 JH#8 FUEL TANK

37




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 [44110-5000 FUEL TANK TRIAE 1
2 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N E SR EE (M8) 2
3 |GB/T 16674.1 M8X25 BOLT, FLANGE (M8 X 25) 7N VL LTSS (M8 X 25) 2
4 144211-5000 CAP, FUEL TANK THAH 75 1
5 |44422-5000 PIPE FUEL e 1 1
6 |44411-5000 FUEL TUBE I A 4 Sk 1
7 |9852-06125 CLAMP (b 6- & 12) Rl (06— 12) 8
8 |44421-5000 FUEL HOSE TR 3
9 |44310-5000 FUEL FILTER RIHIETE 38 1
10 [44511-5000 FUEL SENSOR ThEAR RS 1
11 |GB/T 818 M5X12 SCREW (M5 X 12) F- 2[R S AR (M5 X 12) 5
12 |GB/T 16674.1 M6X30 BOLT, FLANGE (M6 X 30) 7N T 2 THNEAE (M6 X 30) 2
13 |44530-5010 FUEL PUMP SET BRI 2R 1
14 |GB/T 6187.1 M6 NUT FLANGE (M6) 7N E B8R EE (M6) 2
15 |44531-5000 FUEL TUBE R AE 1 FHL 95 T 2 AN
16 [44520-5001 ELECTROMOTION FUEL PUMP LR IaRiE 1 OPTTON
17 |GB/T 16674.1 M6X30 BOLT, FLANGE (M6 X 30) 7N AR S THNEAE (M6 X 30) 2
18
19
20
21
22
23
24

38




F19 fRFXAT BUMPER




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 [47351-5000 COVER, BUMPER PRESAT 250 B2 1
2 |84210-5000 BUMPER TRESAT (W598) 1
3 94221-5000 PUBBER COVER, BUMPER PRISAT 353k 2
4 |GB/T 896 6 SPRING WASHER ( & 6) H I $4kE (b 6) 1
5 |GB/T 6187.2 MI0X1.25 LOCKING NUT (M10X 1. 25) 7N A E SR EE (M10 X 1. 25) 1
6 |84221-5000 PULLEY SLED TR 1
7 84222-5000 PIN 7 5| 280577 i 1
8 |GB/T 16674.1 M10X1.25X55|BOLT, FLANGE (M10X 1. 25X 55) IS AR ZE R RS (MLO X 1. 25X 55) 1
9 |GB/T 16674.1 M10X 1. 25X 25(BOLT, FLANGE (M10X 1. 25X 25) INFVE TSRS (M10X 1. 25 X 25) 4
10 |GB/T 93 10 SPRING WASHER (¢ 10) T (b 10) 4
11 |GB/T 818 M6X15 SCREW (M6 X 15) +- 2[R Sk A2 (M6 X 15) 4
12
13
14
15
16
17
18
19
20
21
22
23
24

40




F20 % JHEZH44 MAIN PROTECT POLE GROUPWARE

41




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 [49120-5002 MAIN PROTECT POLE (TOP) BRI IHE 1
2 |49911-5000 HANDLE PLASTIC AR TSR 1
3 |GB/T 16674.1 M6X20 BOLT, FLANGE (M6 X 20) 7N VL L TS (M6 X 20) 2
4 |GB/T 70.2 M8X55 INNER HEX SCREW (M8 55) o[5Sk N 7S A I AS (M8 X 55) 4
5 |GB/T 70.2 M10X65 INNER HEX SCREW(M10 X 65) -5 3k N 7S A A (M10 X 65) 2
6 [49311-5000 JOINT, RUBBER (¢ 38) M Hk (o 38) 2
7 149222-3000 RR. R BACKREST STAFF kG 1
8 |GB/T 70.2 M8X45 INNER HEX SCREW (M8 45) e[k P 7S A S (M8 X 45) 4
9 |49230-5000 RR. CUSHION FOR LEANING ON SLEE () 2
10 |GB/T 70.2 M10X1.25X60 |INNER HEX SCREW(M10X1.25X60) |/ KR L2k MI0X 1.25X60) [ 2
11 |GB/T 6187.1 M10X1.25 LOCKING NUT (M10X 1. 25) 7N AR (M10 X 1. 25) 2
12 |GB/T 70.1 M10X30 INNER-BOLT (M10 X 30) o[5Sk N 7S A AL (MLO X 30) 8
13 |GB/T 70.2 M12X30 INNER HEX SCREW(M12X 30) L[5 Sk Y /N BB (M12 X 30) 2
14 |GB/T 6187.1 M12 LOCKING NUT (M12) 7N BRI BE (M12) 8
15 |49132-3000 MAIN PROTECT POLE (LOWER) AR T THE 1
16 |GB/T 70.2 M12X95 INNER HEX SCREW (M12 X 95) e[ Sk N 7S AR AR (M12 X 95) 6
17 |49212-3000 RR. L BACKREST STAFF Fr Sk EEE 1
18 [49110-5002 MAIN PROTECT POLE (TOP) Jr BT IHE 1
19 [49132-3000 MAIN PROTECT POLE (LOWER) ol ANLi 1
20 |56610-5000 REARVIEW MIRROR (R) i JE I EE 1
21 [56510-5000 REARVIEW MIRROR (L) VY=L 1
22
23
24

42




F21 fRKH 4044 SAFETY BELT GROUPWARE

43



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [49920-5000 SEAT BELT ASSY YA 2
2 |GB/T 70.2 M10X55 INNER HEX SCREW (M10X55) e[ Sk PN 7S A RS (M10 X 55) 2
3 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N SR EE (M8) 2
4 |GB/T 6187.1 M10 LOCKING NUT (M10) 7N E SR RE (M10) 4
5 149940-5000 R. SAFETY BELT SOCKET LAY () 1
6 |49930-5000 L. SAFETY BELT SOCKET G () 1
7 [GB/T 70.2 M8X25 INNER HEX SCREW (M8X 25) Fe [ Sk P 7S A R AR (M8 X 25) 2
8 |GB/T 6187.1 M12 LOCKING NUT (M12) 7N E PR RE (M12) 2
9 |GB/T 70.2 M12X%X30 INNER HEX SCREW(M12 X 30) a5 3k A 7S A i3S (M12 X 30) 2
10 |GB/T 70.2 M10X55 INNER HEX SCREW(M10 X 55) o[5Sk N 7S A AL (MLO X 55) 6
11
12
13
14
15
16
17
18
19
20
21
22
23
24

44




F22 $4X 3535 B WINDSHIELD

45




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 [49100-5002 WINDSHIELD 4RI B R 1
2 |GB/T 16674. 1 M6X60 BOLT, FLANGE (M6 X 60) 7N A 24 T AR (M6 X 60) 2
3 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N SR EE (M6) 3
4 19015-060160 RUBBER WASHER A 2
5 [38910-5000 WIPER Y 51 FL L2 1
6 [38920-5000 WIPER BLADE RELDay 1
7 138930-5000 WIPER ARM Y 1) B 1
8 |38991-5000 DUST COVER, RUBBER i 1
9 |GB/T 6174 M12 NUT (M12) 7N FABREE (M12) 1
10 |GB/T 97.1 12 WASHER ( ¢ 12) P (d12) 2
11 [36650-5000 WIRE, WIPER Ry I L BL 2 241 1
12
13
14
15
16
17
18
19
20
21
22
23
24

46




F23 Thi#H CEILING

47




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q' TY

PRICE ($)

REMARKS

—_

47341-5000

CEILING

il

47342-5000

CONNETED, CETLING (L)

TR/ ()

GB/T 845 ST4.2X10

SCREW, TAP (ST4. 2X10)

7 B Sk B BURAT (ST4. 2X10)

GB/T 845 ST4.8X 16

SCREW, TAP (ST4. 8 X 16)

2R Sk H BURET (ST4. 8X16)

47343-5000

CONNETED, CETLING (R)

TR/ ()

O |0 || |01 [ |wWw DN

—_
o

[u—
[a—

—_
[N}

—
w

,_
W

—_
(@3]

—_
»

—
-

—
o

—
©

[N}
o

[\l
—

[N}
[N}

DO
w

Do
=~

48




F24 J5f#kx REAR SIDE BOARD




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 ]47321-5000 R. SIDE BOARD iR 1
2 |47311-5000 L. SIDE BOARD Fr iR 1
3 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N SR EE (M6) 4
4 |47331-5000 REFUELING PORT LEATHER THUAR Iy 1 241 el 1
5 |GB/T 818 M6X25 SCREW (M6 X 25) K S 8 (M6 X 25) 2
6 |9015-060160 CUSHION RUBBER TS G 6
7 47332-5000 ARTICLE CARD K% 2
8 |GB/T 818 M6X20 SCREW (M6 X 20) T K Sk B A2 (M6 X 20) 4
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

50




F25 #RFE ML CARGO BOX ASSY

10 1112 13

”

14 15 16 17

!
%2324252527

18 19

o

51



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY [PRICE($) REMARKS
1 [46616-5000 FENDER, CARGO BOX (L) Jr ZE R ES YRR 1
2 [46613-5000 LEFT SIDE COVER, CARGO BOX ENRA 1
3 [9301-060200 EXPANSION SCREW (M6 X 20) AR IR 22 (M6 X 20) 14
4 |GB/T 845 ST4.8X15 TAPPING SCREW (ST4. 8 X 15) 2R R Sk [ BB 4T (ST4. 8 X 15) 12
5  [46612-5000 FORPLATE, CARGO BOX EN L 1
6  |46611-5000 MAIN CARGO BOX IR 1
7 46614-5000 COVER, LEFT SIDE ZE R AT AR 1
8 [46617-5000 FENDER (R) TN EEN Y 1
9 |GB/T 818 M8X45 SCREW (M8 X 45) 2P [ S B (M8 X 45) 10
10 |GB/T 819.1 M6X12 SCREW (M6 X 12) T FUTS IR (M6 X 12) 2
11 |GB/T 818 M6X20 SCREW (M6 X 20) 2[R S B R (M6 X 20 2
12 [9401-060003 NUT CLAMP (M6) J&T-HELE (M6) 2
13 [46618-5000 MAINTAIN COVER, TATILLIGHT (R) R RITIEE SR () 1
14 [46634-5000 BUCKLE, BOARD L ME= & 12D 2
15 |GB/T 819.1 M6X12 SCREW (M6 X 12) YL ISR (M6 X 12) 6
16 [35620-5000 RR. TURNINGLIGHT J % AT R K 2
17 |35710-5000 TAILLIGHT ASSY BT 2
18 |GB/T 6187.2 M12X1.25 LOCKING NUT (M12 X 1. 25) 7N H s RE (M12 X 1. 25) 2
19 |GB/T 6177.1 M5 LOCKING NUT (M5) 7N 1= T R BE (M5) 2
20 |GB/T 896 12 SPRING COLLER (12) pANBEE]) 2
21 |46601-5000 CHASSTS, CARGO BOX EIREZE 1
22 |46631-5000 PIN, CARGO BOX DOOR ZE R 14 2
23 |GB/T 845 ST4.2X 16 TAPPING SCREW (ST4. 2 X 16) e [F Sk B2 4T (ST4. 2X16) 36
24 |46621-5000 REAR PLATE, CARGO BOX BRI TR 1
25 |GB/T 819.1 M6X 16 SCREW (M6 X 16) YL B (M6 X 16) 4
26 |46633-5000 FIXED PLATE, BOARD BUCKLE ZE R AR P A i 2
27 146622-5000 FROM BOARD, CARGO BOX BRI 1AM 1
28  |46632-5000 BUCKLE, PLATE L IME=E ! 2
29 |GB/T 97.1 5 WASHER (¢ 5) A (d5) 14
30 |GB/T 17880.1 M8 NUT, RIVET (M8) Fr PP RE (M8) 10
31 [GB/T 166774.2 M12X 1.25X65 |BOLT, FLANGE (M12 X 1. 25X 65) 7N TSRS (M12 X 1. 25 X 65) 2
32 |GB/T 6187.1 M10 LOCKING NUT (M10) N H BERE (M10) 2
33 |GB/T 16674.1 M10X55 BOLT, FLANGE (M10 X 55) 7N FHE = T B (M10 X 55) 2
34 [35991-5000 RR. REFLECTER A (K) 2
35 [35711-5000 CONNECTING SHEET, TAILLIGHT Ja T EE A 2
36 [46615-5000 MAINTAIN COVER, TATLLIGHT (L) EIR RSB SR AR () 1

52




F26 3|7 HALF DOOR

53




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 ]49510-5002 HALF DOOR (L) Fa07 () 1
2 |49610-5002 HALF DOOR (R) F0TCH) 1
3 49533-5002 ARM, HALF DOOR Fe TR (528) 4
4 |GB/T 818 M6X 12 SCREW (M6 X 12) + 72 [ Sk AR (M6 X 12) 8
5 |GB/T 882 8X45 PIN SHAFT (8X45) eI AR EE A (8 X 45) 4
6 |49531-5002 CENTER SPACER, ARM RS RS 8
7 [GB/T 91 3.2X12 PIN, SPLIT TF 4 4 ZINC WHITE
8 |GB/T 16674.1 M8X22 BOLT, FLANGE (M8 X 22) 7NV TS (M8 X 22) 6
9 |GB/T 93 8 SPRING WASHER (& 8) R IPE (b 8) 6
10 [49520-5002 HOLDER, HALF DOOR. L Jr ][] JR 1
11 [49560-5002 HOLDER, HALF DOOR. R SR ST g 1
12 49595-5002 TIE ROD JOINT, HALF DOOR LOCK |- 18ifitt =k 2
13 |49593-5003 TIE ROD A, HALF DOOR LOCK SNk e 2
14 |GB/T 895.2 6 WIRE-STEEL CIRCLIP (¢ 6) A 2z 148 (b 6) 2
15 |49597-5002 FASTNESS BUCKLE, DRAG HOOK o7 9 3] 7 410 2
16 |GB/T 846 ST3.5X%19 TAPPING SCREW (ST3.5X19) T B Sk HBURET (ST3.5X19) | 12
17 |49596-5002 COVER PLATE, HALF DOOR. L T TR AR (F2) 1
18 |49696-5002 COVER PLATE, HALF DOOR. R F TR 2 MR () 1
19 ]49540-5002 HALF DOOR LOCK F1148 2
20 |GB/T 6174 M5 NUT (M5) 7N FHUEEE (M5) 8
21 |GB/T 846 ST3.5X12 TAPPING SCREW (ST3.5X 12) +5 2 B Sk BUZAT (ST3. 5X12) 4
22 |GB/T 819.1 M5X18 SCREW (M5 X 18) Tk 8 A (M5 X 18) 8
23
24

54




F27 3|%&3% FR. ENGINE COVER

29, 30 39

11, 12, 13, 14, 15, 16

3, 4.5.6, 7

1. 20 6+ 6. T ¢

44, 12, 13
14, 15, 16

55




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 [35101-5002 HEAD LIGHT ASSY HIORAT CREIR, 72) 1
2 {35101-5000 HEAD LIGHT ASSY HRAT (I, 76) 1 OPTIONAL PARTS
3 35102-5002 HEAD LIGHT ASSY A RKT IR, A9) 1
4 {35101-5000 HEAD LIGHT ASSY B A RAT (|, ) 1 OPTIONAL PARTS
5 |GB/T 845 ST4.8X30 TAPPING SCREW (ST4. 8 X 30) +- 2 R Sk H BUE4ET (ST4. 8 X 30) 6
6 |GB/T 6170 M5 NUT (M5) 7N R EE (M5) 6
7 |GB/T 97.1 5 WASHER ( ¢ 5) FHF (d5) 6
8 |47691-5002 BRACKET OF HEAD LIGHT 7| 2 5 BT CRTHR AT 1
9 |GB/T 845 ST4.8X 16 TAPPING SCREW (ST4. 8X 16) T [F Sk 5 BB 4T (ST4. 8 X 16) 8
10 [GB/T 97.1 5 WASHER ( ¢ 5) P (d5) 8
11 |47693-5000 MUDGUARD. R. FR AR ) 1
12 |GB/T 845 ST4.2X 16 TAPPING SCREW (ST4.2X 16) F- 2 B Sk EH BUBRAT (ST4. 2X16) 2
13 |GB/T 823 M6X 12 SCREW (M6 X 12) + 2 [ Sk B (M6 X 12) 10
14 |GB/T 96 6 WASHER ( ¢ 6) PR (06) 12
15 |GB/T 820 M6X 16 SCREW (M6 X 16) + 2 B Sk e (M6 X 16) 2
16 |GB/T 6187.1 M6 NUT FLANGE (M6) INFVE 22 TR B (M6) 6
17 |35610-5000 FR. TURNING LIGHT (EEC) HIEE [A) AT 25 (BEC) 2 OPTIONAL PARTS
18 [35610-5001 FR. TURNING LIGHT A% [m) KT e 2
19 |GB/T 6170 M10 NUT (M10) 7N FHUEEE (M10) 2
20 |47611-5000 ENGINE COVER Ml AR 1
21 |47620-5000 WATER GAP COVER TR /N 1
22 98391-250000 SPRING ON SMALL HOOD ‘A’ haK O S FHEEA 1
23 198392-250000 SPRING ON SMALL HOOD ‘B’ Tk 1 56 H1#48 1
24 |41684-5000 BASE, SMALL HOOD BOZK E1NTT ] & e 1

56




F27 3|%&3% FR. ENGINE COVER

29, 30 39

11, 12, 13, 14, 15, 16

3,4, 5.6, 7

1. 2, 8. 6. 7 !

44, 12, 13
14, 15, 16

57




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
25 |GB/T 818 M4 X 16 SCREW (M4 X 16) F- 2[R S B (M4 X 16) 2
26 |GB/T 6170 M4 NUT (M4) 7N IR EE (M4) 2
27 |47651-5000 HOLDER, METER NEST 1
28 [9301-060200 EXPANSION SCREW (M6 X 20) HRLEZ K B2 22 (M6 X 20) 4
29  |47660-5000 METER PANEL eI 1
30 |GB/T 818 M6X 16 SCREW (M6 X 16) +7 2 [ Sk A (M6 X 16) 8
31 |9015-060160 RUBBER WASHER Y 8
32 |47664-5000 PIN SHAFT, BOX DOOR PR T AH il 1
33 [47661-5000 BOX DOOR, METER PANEL BPFE] 1
34 |47665-5000 PIN SHAFT HANDLE e PIRE T 14 1
35 476625000 DEBRIS LID HANDLE fgAa 1 1B 1
36 [9831-010061 HELICAL TORSION SPRING (Y IME ARG 1
37 |41681-5000 METER SKIRTING (L) IR A AR 1
38 [41682-5000 METER SKIRTING (R) INE PN 1
39 |GB/T 16674.1 M8X12 BOLT, FLANGE (M8 X 12) INFRVE S THN IS (M8 X 12) 4
40 [42272-5000 HOLDER, ENGINE COVER Gl 5L 2
41 |GB/T 16674.1 M8X 16 BOLT, FLANGE (M8 X 16) INFAVE S THN A (M8 X 16) 4
42 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N E SR EE (M8) 4
43 42271-5000 PANEL, ENGINE COVER 1 B 5 ST 2
44 |47692-5000 MUDGUARD. L. FR AT et (72) 1
45
46
47
48

58




F28 S Z&%i- I ELECTRICAL SYSTEM- I

59




CODE (PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q’ TY |PRICE($) REMARKS
1 |36600-3000 WIRE HARNESS o 1
2 [33610-5000 BATTERY ASSY Z 1
3 136610-5000 WIRE, MOTOR HE A ik 2k 1
4 [37100-5000 SWITCH, IGNTION FUKTF R 1
5 |GB/T 16674.1 M6X20 BOLT, FLANGE (M6 X 20) IS AV 2L THNERE (M6 X 20) 6
6 |31812-3000 START, RELAY SAFETY, BLOCK AT B 4k H 2R PR 2 — & H
7 |37701-5000 BRAKE LIGHT SWITCH GENIPIPS 1
8 [32900-5000 IGNITION SWITCH ASSY )= & 7595 1
9 [39400-5000 CIGARETTE LIGHT =y ik 595 1
10 |37340-5000 POWER SUPPLY MAIN SWITCH GNP S 1
11 |37330-5000 SWITCH OF WINCH LALTT RS K 1
12 |33400-3000 COIL ASSY., IGNITION B AL R 1
13 |33630-5000 WINCH RELAY LAk AR R 1
14 [37320-5000 UPHOLD STICK, SWITCH TR T I8 S il 1
15 |GB/T 16674.1 M8X 15 BOLT, FLANGE (M8 X 15) 7N AR A TR A (M8 X 15) 1
16 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N B IR B (M6) 6
17 |38500-5000 HORN FEL IR i 1
18 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N B IR B (M8) 1
19 |GB/T 16674.1 M6X25 BOLT, FLANGE (M6 X 25) 7N FVE A TR AR (M6 X 25) 2
20 [31811-3000 WIRE. RELAY, STARTED AN Ak AR G 1
21 [34000-5000 METER INE 3585 1
22 39820-5000 MP3 SWITCH MP3H& i 28 5% 1
23 [39991-5000 MP3 HORN MP 3\ 2 2
24 |39810-5000 MP3 PLAYER MP3FE Ji 2% 1o il 1
25 39910-5000 BUGLE, MP3 MP 3\ 2
26 |31800-5000 RELAY, STARTED LA Ak FE A% LR 1
27 [32500-3000 RECTIFIER, REGULATOR Sl 35909 1

60




F29 HSZA%- 11 ELECTRICAL SYSTEM-II

61




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q' TY

PRICE ($)

REMARKS

37310-3000

COMBINED SWITCH ASSY

PG I RA

37311-5000

WINDSHIELD WIPER SWITCH

EELEES

37312-5000

HIGH BEAM//LOW BEAM, SWITCH

/IR

37313-5000

LIGHT. SWITCH

ABIFIES

37314-5000

EMERGENCY LIGHT. SWITC

AT T

37315-5000

TURNING. SWITC

L AEISPIES

—_ = == =] =

O |0 || |01 [ |wWw DN

—_
o

[u—
[a—

—_
[N}

—
w

,_
W

—_
(@3]

—_
»

—
-

—
o

—
©

[N}
o

[\l
—

[N}
[N}

DO
w

Do
=~

62




F30 HS A 4T ELECTRICAL SYSTEM-III

[
i 3
52
=
E oS

METER

10A

0A

1

m|m1mm BEAM
|

10A

BPEARER 16/ BIGH | LOW

BRAKE

FOWER [AGABEITE| FAN | ALARM [NOICATOR| HORN
LIGHT

H(30A [15A [10A [10A [10A [10A

63



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 [36714-3000 FUSE (30A) B 22 (30A) 2
2 [36715-3000 FUSE (15A) PRI 22 (15A) 3
3 36716-3000 FUSE (10A) R 22 (10A) 12
4 [36713-3000 RELAY, REDIRECTOR ) gk FRL AR 1
5 |36712-3000 RELAY, FUSE BOX PRl G 4k FL 4% 3
6 |36700-3000 FUSE BOX Pl &SR 1
7 |36711-3000 COVER, SAFETY, BOX NS 1
8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

64




F31 —X*¥MS &% AIR HOSE SYSTEM

65




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 |GB/T 818 M6X 16 SCREW (M6 X 16) + K S A8 (M6 X 16) 1
2 |GB/T 6187.1 M6 LOCK NUT (M6) 7N Bt SR (M6) 1
3 119510-5010 AIR CLEANER, SUPPLY AN DRSS 1
4 19852-190213 CLAMP (& 13- ¢ 19) g (b 13-19) 4
5 [19513-3000 AIR HOSE, ENTER TN 1
6 |GB/T 16674.1 M6X20 BOLT, FLANGE (M6 X 20) FNFTE 2L THERE (M6 X 20) 2
7 119300-3000 VALVE , SUPPLY AIR TURANS R 1
8 |19515-3000 ATR HOSE, SUPPLY ZAMHAE 1
9 |GB/T 16674.1 M6X 16 BOLT FLANG (M6 X 16) 7N L L THNEAE (M6 X 16) 2
10 |19511-3000 ATR HOSE ZIRANNE 1
11 |19514-3000 AIR HOSE, WASHER TIRANMARLSRE 1
12 9852-090113 CLAMP WATER PIPE(9) R (9) 3
13 |19512-3000 VACUUM HOSE ZURANRETE 2
14 |19516-3000 HYDRAULIC BRAKE VITTA T-PIECE |=i& (8%} 1
15
16
17
18
19
20
21
22
23
24

66




F32 #5ME I MARKS I

A VARNING

Improper use cen result in Severe INJURY or DEATH

NEVER 0SB ON FUBLIC ROADS

SO JEVER OPERATE THIS UTV

IF YOO ARE [NDER AGE 16

| NEVER USE WITH DRUGS OR ALCOHOL

Oparating this UTV if you are undar
age of 18 mcreases the chances

of sevare injury R

operator anc pa

NEVER operate this vehicleit youare
6

ST ——— T ———
g T g P e e
[eesrm—y
Scym e 4 a1 0 Koo S o te
i om

The anclosure cannot protect occupants ._1 3
in all foreseeable accidents,incliding
rollover.

OFF-ROAD USE ONLY

C(©

PASSENGER SAFETY
To e the ik of SEVERE NJURY o DEATH,

NEVER e
ATER LEMG

Pty
et
A

[@VEHICLE must be stopped before

@ Shifting into or from reverse or park
is impossible without applying brake.

o

|
12

67




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY |[PRICE($) REMARKS
1 [68712-5000 LABEL, BLAKE FLUID GEZIR A 1
2 |68711-5000 LABEL, FILL UP WATER b7k kR 1
3 68111-3000 LABEL, FRONT ENGINE COVER(L)  |HL=5ZCMIG41e 2
4 1684195000 MARKS HEAD COVER “XY” LOGO 1
5 [68421-5000 ALUMINTUM BRAND, COMMODITY INSPECTTON | 7 A4 45, st 1
6 |68416-5000 LABEL, AGE LIMITED FE I PR AR 1
7 |68413-5010 LABEL, SAFETY MESSAGES Fe BB TR AR 1
8 68521-5000 LABEL, GEARSHIFT R e R 1
9 |68719-5000 LABEL, TYRE PRESSURE DESIGNATION |%& 145 FEAmIE1 1
10 |68911-3000 NAMEPLATE ZE R 1
11 |68912-3000 MARKS, CARRIAGE J& 2 R ARG 1
12 |68412-5000 LABEL, OFF-ROAD ANHE_E PR AT BRI 1
13 |68418-5000 WARNING LABEL (L) AL () 1
14 |68417-5000 WARNING LABEL (R) ZaEs Ch) 1
15 |68121-3000 LABEL, FRONT ENGINE COVER(R)  |HlLiif MitE 2
16 |68426-5000 PRTROL WARNING STICKY TR R 1
17
18
19
20
21
22
23
24

68




F33 FrME I MARKSII

¥FR:ZHEJIANG XINYANG INDUSTRY 00’ LTD 5 £
VEHICLE HODEL:XY300

VIN Mo, : /

EGINE No.

PRODUCE DATE

GVLR: 550KG

JAX LOADING 300EG

Remove this d i trensporting
this UTV at speeds over 55mph or ti may came out
et high spoods.

69




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q' TY

PRICE ($)

REMARKS

68717-5000

LABEL, TYRE PRESSURE 2

FeRR T bR A2

68411-5000

LABEL, WINDSHIELD

P AP

68425-5000

“EPA” ALUMINTIUM BRAND

EPASE

68414-5000

LABEL, SAFETY MESSAGES

LA,

68424-3000

ALUMINIUM BRAND, MANUFACTURER

il 3t e 4 R

68718-5000

LABEL, LOADING

A AR

—_ = == =] =

O |0 || |01 [ |wWw DN

—_
o

[u—
[a—

—_
[N}

—
w

,_
W

—_
(@3]

—_
»

—
-

—
o

—
©

[N}
o

[\l
—

[N}
[N}

DO
w

Do
=~

70




F34 BEZETHE TOOLS

71




CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY|PRICE($) REMARKS
1 [86591-5010 BAG, TOOL B4 T AR 1
2 |86511-5010 WRENCH, PLUG KA LR 1
3 [86512-5000 WHEEL, PLUG LRy ] 1
4 [86561-5010 SCREWDRIVER i F T 1
5 [86531-5010 SPANNER (12-14) TFH#RT (12-14) 1
6 [86532-5010 SPANNER (13-15) JF 4T (13-15) 1
7 [86544-5010 SPANNER (5. 5-7) MR T (5. 5-7) 1
8 |86541-5010 SPANNER (8-10) HELER T (8-10) 1
9 |86542-5010 SPANNER (14-17) MR T (14-17) 1
10 |86543-5010 SPANNER (17-19) e T (17-19) 1
11 |86554-5010 INNERHEXSPANNER (10mm) N 7N A ART (10mm) 1
12 |86553-5010 INNERHEXSPANNER (8mm) N 75 AR T (8mm) 1
13 |86552-5010 INNERHEXSPANNER (61mm) M7 A ART (6mm) 1
14 |86551-5010 INNERHEXSPANNER (5mm) N 7N A AR T (5mm) 1
15
16
17
18
19
20
21
22
23
24

72




